



ID	ITEM	DESCRIPTION
001	831.178	SPANNER
003	42.175/C	AIR EXHAUST RA75 / RA150A
004	9.664	SCREW 3,9x19 (7x3/4") T.C.C.
005	9.246	STEEL WASHER d18,8 x 14,2 s 0,3
006	422.182	GRID TO DISRUPT THE AIR-FLOW RA150
007	43.182	CONNECTION FOR AIR ENTRY RA150A - RA125A
009	42.176	TERMINALE RA75
010	9.664	SCREW 3,9x19 (7x3/4") T.C.C.
011	9.246	STEEL WASHER d18,8 x 14,2 s 0,3
012	422.182	GRID TO DISRUPT THE AIR-FLOW RA150
013	43.182	CONNECTION FOR AIR ENTRY RA150A - RA125A
014	662.175	POLYETHYLENE SILENCER RA-RE-RS
015	421.175	RA75 / RA150A GASKET
016	31.182/C	RA150A / RA75 COMPLETE MOTOR BODY
017	9.103	SEEGER d 12 TIPO E DIN 471 CR3 PHOSPHATE
018	291.182/C	VALVE BODY
019	9.2008	ROLL d 3 x23,8
020	9.515	ELASTIC PLUG 3x40 DIN 1481 RA150A
021	38.175	LEVER
022	81.175	RUBBER CAP
023	9.623	SCREW M4 x 25 T.C.C.BURNISHED
024	9.32	O-RING
025	35.175	COVER
026	9.701	SCREW M4 x 8 T.S.C. NICKEL-PLATED
027	33.178	FLANGE
028	65.178	VACUUM SHROUD
029	65.198	VACUUM SHROUD
030	9.496	O-RING 44x3 TA541A
031	9.111	SEEGER d 8 DIN 471
032	9.145/10	BEARING NSK 608 ZZ 1MC5E ENSS
033	28.182	UPPER HEAD
034	1.182	ROTOR
035	181.175/C6/10	VANES RA/RE/RS 10pcs.
036	9.2001	O-RING 2031
037	21.175	MOTER CYLINDER
038	27.182	LOWER HEAD
039	9.96/10	BEARING NSK 6001 DDUUM J EA3SZ
040	9.4705	ROLL d 3 x29,8
041	582.178/C	BALANCER ORBITAL 3mm
042	9.657	SCREW M4 x 6 T.C.C. KNURLED
043	56.176/C	COMPLETE BALANCER SHAFT
044	9.102	SEEGER d 12 TIPO E DIN 471 CR3 PHOSPHATE
045	9.175/10	BEARING 6001 ZZ-C3
046	9.96/10	BEARING NSK 6001 DDUUM J EA3SZ